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mEiR. i, A
FAGE PLATE, NEEDLE BAR. PRESSURE BAR




iR, St WA
FACE PLATE, NEEDLE BAR. PRESSURE BAR

No.|HBm&ES | |2 |E%% i DESCRIPTION
| |
PARTS NOf i | W (QTY
1 |7024 * | % | 1 |[ER FACE PLATE
2 [7033 * [ x| 1 |@E#RL SCREW 9/64X40 L=10.8
3 |7026 * [ x| 1 |EHR(R) RH# THREEAD GUIDE (MIDDLE)
4 (8031 * | x| 1 [EAR(P)REIE SCREW 3/32X56 L=4.0
5 [7027 * [ x| 1 |[@ERON HRB THREAD GUIDE (SMALL)
6 (8031 * | x| 1 [ERUIN SR$EIE SCREW 3/32X56 L=4.0
7 (7029 x| x| 1 [%RDBD TENSION RELAESE LEVER
8 (7030 x| x| 1 |F—/8=E>@X16L) TAPER PIN (2 X 16)
9 17025 * | x| 1 [EHR(K) R THREAD GUIDE (LARGE)
10 (8076 * [ x| 1 |RFAFE TENSION STUD
11 18009 * | x| 1 [RAFEHL SCREW 15/64X28 L=7.5
12 (7023 x| x| 1 [REIRTYLT = T / TAKE-UP SPRING STOP
13 (8031 x| x| 1 |RBIRTYTZIE SCREW 3/32X56 L=4.0
14 (7028 * [ % | 1 [RBIRTYLY THREAD TAKE-UP SPRING
15 |8077 * [ % | 2 |RFAFD TENSION DISC
16 |8078 x| x| 1 [[B&ERP1. 4 TENSION SPRING
17 |8079 x| x| 1 |B—LybFuk TENSION THUMB NUT
18 (8027 * | x| 1 |$HE(KER) NEEDLE BAR (THICK)
18 |8106 x| k| 1 |EHEGREA) <FHTan NEEDLE BAR (THIN) <OPTION>
19 |8049 * [ x| 2 [$HEARL NEEDLE BAR BUSHING
20 |7018 x| x| 2 |#HEARLLE SCREW 11/64X40 L=2.3
21 18030 * [ x| 1 |EHERE N / BAR THREAD GUIDE
22 (8031 * | x| 1 |EHERENE SCREW 3/32X56 L=4.0
23 (8029 * | x| 1 [$tiEEvk NEEDLE CLAMP W / SCREW
24 |N0319 * | x| 1 |[# DBX 1#19 NEEDLE DB X 1 #19
25 |8026C * [ x| 1 ($tEREEGED) NEEDLE BAR CONN. STUD COMPLETE
26 |8026 * | x| 1 ($tEIRE NEEDLE BAR CONN. STUD
27 18097 * [ x| 1 |EHHIEEL SCREW 15/64X28 L=5.0
28 18025 x| x| 1 |EEITUY NEEDLE BAR CONN. CRANK
29 [8104 * | x| 1 [#EISVIFRL SCREW FOR 8025
30 8024 x [ x| 1 |8#EIFVIBERL SCREW 9/32X28 L=10.0
3118105 x| x| 1 |[#EIFVIERLTYE NUT 9/32X28
32 |8116C x [ x| 1 |#HUSERNFEGED N / BAR CONN. CRANK GUIDE COMPLETE
3318100 * [ % | 2 |ERNFEL SCREW 9/64X40 L=6.5
34 (8039 | x| 1 (A PRESSURE BAR
35 /8037 * [ x| 1 |BABRTYLY PRESSURE BAR SPRING
36 /8036 x| x| 1 |Ehl PRESSURE BAR THUMB SCREW
3717017 * | x| 1 [HziEEsE PRESSSURE BAR BRACKET
38 /8097 * [ x| 1 |BABEEL SCREW 15/64X28 L=5.0
39 |7019 * [ x| 1 R LEFLN— P / BAR LIFTING LEVER
40 |7062 * [ | 1 |L/AA—EHRl HINGE SCREW 15/64X28 L=10.7
41 18038 x| x| 1 |#Bz% PRESSURE FOOT
42 18040 x| x| 1 |#WZE£IE SCREW 9/64X40 L=8.0
43 |7067 x| x| 1 |ZavH—H—F FINGER GUARD
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L& X, EYERE. EYRR
UPPER SHAFT AND TAKE-UP LEVER , FEED REGULATING, FEED MECHANISM

No. |BRm&ES | _ | @ (B3 i DESCRIPTION
| |
PARTS NO W | W |QTY
1 |8086-02 x[*x] 1 [BL HINGE SCREW
2 (7021 x[*x| 1 |B FOOT LIFTING LEVER
3 (7022 [ x| 1 [BiF4 F / LIFTING LEVER SPRING
4 (8095 * [ k| 1 [LEUM) ARM SIDE COVER (SMALL)
5 (8093 * [ x| 1 [REL SCREW 9/64X40 L=9
6 (8005 | x| 1 [FvLiL THREAD TAKE-UP CAM
7 (8004 * [ %] 1 [FvLiE(XR) SCREW (LARGE)
8 (6383 * | k[ 1 [FvLib SCREW 15/64X28 L=10
9 [7043C * [ k| 1 [KFEGR) TAKE-UP LEVER COMPLETE
10 |8145C x| x| 1 |[XEE.FyrER) RULER & STUD COMPLETE
11 18145 * | x| 1 [RFEET.94)(HH) RULER & STUD (7.94)
12 (8146 ¥ | % | 1 [REEFVE NUT (SMALL)
13 (8003 * [ | 1 (L#Ah ARM SHAFT
14 (8008 * [ k| 1 [&BAZL A / SHAFT BUSHING (REAR)
15 (8009 * | x| 1 [BARLIE SCREW 15/64X28 L=7.5
16 (8195 x| x| 1 [F—1— PULLEY
17 6046 x| *x| 2 [F—1—1t SCREW 15/64X28 L=17
18 (6047 [ *| 1 [F—=U—#LAl ARM SHAFT SCREW 5/16X24 L=10.5
19 (8006 [ x| 1 [HL FEED ECCENTRIC
20 16383 x| *| 1 [hHLi SCREW 15/64X28 L=10
21 18053 x| - 1 [ZxBvk FEED FORKED CONN. ROD
21 (8159 - *] 1 [Zxavk FEED FORKED CONN. ROD
22 (8054 x| x| 1 [AHFR F / REGULATOR CONN. LINK
23 18014 ¥ | x| 2 [AHRMAL SCREW 9/32X28 L=13.1
24 (8105 | % | 2 [AAFRrIMALCFVE NUT 9/32X28
25 (8014 * [ *| 1 |[ZXAaykmual SCREW 9/32X28 L=13.1
26 |8105 [+ | 1 |ZXOyvr@MARLCFYE NUT 9/32X28
27 18010 * [ x| 1 [sZOvk FEED CONNECTING ROD
28 (8133 | % | 2 [3OyF#Hl SCREW FOR 8010
29 (8014 * [ | 1 [ZOykmil SCREW 9/32X28 L=13.1
30 |8105 x| x| 1 [sAyvk@DiCFvyk NUT 9/32X28
31 (7020 x| -1 1 [~D=FA) FEED REGULATOR (A)
32 |8056 | - 1 [~D=FL SCREW 9/32X28 L=9.4
33 /8088 [ -] 1 [~ODFEDYIY— WASHER
34 |7063 x| —| 1 [ZYEEHEBRKR STITCH LENGTH PLATE
35 |7041 * | —| 2 [ZEYFEEB &k SCREW
36 |8057 [ -] 1 [EYFAEHHRL FEED REGULATOR SCREW 3/16X32 L=27
37 16623 - %] 1 [~D=F FEED REGULATOR
38 /8152 - x| 1 |~OFHEEH FEED REGULATOR ADJUST
39 18040 -1 x| 1 [~DO=FmEEHIL SCREW 9/64X40 L=8
40 |10677 - x| 1 [~OFRAHFIET Y v— WASHER
41 [8056 - %] 1 [~D=FLL SCREW 9/32X28 L=9.4
42 (8088 -1 *]| 1 [~DFTyIv— WASHER
43 16625 -[*| 1 [LA—=TL—Fk STITCH LENGTH PLATE
44 17041 - x| 2 [LIN—TL—FrLtHal SCREW 1/8X44 L=7
45 (8161 -1 x| 1 [~OxEVRL FEED REGULATOR SCREW
46 16341 - *]| 1 [~ODFEVRLCILE SCREW 3/16X32 L=6.5
47 |8155 - x| 1 [EFYRAHFO—L vk THUMB NUT
48 118027 - x| 1 [ZEYFREHL/NN— REVERSE FEED LEVER
49 118028 - x| 2 [FEYHREEHL/N—1tHl SET SCREW M5X0.8 L=5
50 |8157 - x| 1 [LNN—=RTFYoH FEED REGULATOR SPRING
51 /8158 - *] 1 [LA—FK—JL(3.17) FEED REGULATOR BALL




h=ta. TE, EYF. Bk
SHUTTLE RACE BODY, CSCILLATING SHAFT, FEED ROCK SHAFT, MECHANISM




Avra. TE# EYE, BF
SHUTTLE RACE BODY, CSCILLATING SHAFT, FEED ROCK SHAFT, MECHANISM

No. |BRm&ES | _ | @ (B3 i DESCRIPTION
| |
PARTS NO W | W |QTY
1 |7014 | x| 1 (& #(—75) NEEDLE PLATE (1 ROW)
2 (7041 * [ % | 2 [#H4RLE NEEDLE PLATE SCREW 1/8X44 L=7
3 |7013 * | k[ 1 [FEYsE(—3F) FEED DOG (1 ROW)
4 (8064 * | k[ 1 [EYsEE FEED DOG SCREW 11/64X40 L=4
5 (30046 * [ % | 1 |[7—R#L SCREW ,TRUSS M4X0.7 L=4
6 |7040 x| x| 1 [hwts SHUTTLE RACE BODY
7 (8022 [ *| 4 | KAYLEEL SCREW 3/32X56 L=17
8 |8028 | % | 1 [fGE) (TF1) SHUTTLE HOOK COMPLETE
9 (8096 x| x| 1 [REY BOBBIN
10 |7010 x| *| 1 [KA~< SHUTTLE RACE PLATE
11 /8060 * [ *| 2 | KAV SCREW 9/64X40 L=8
12 [7015 * [ x| 1 [RELE SHUTTLE RACE CAP SPRING
13 [7016 x| % | 2 [REILEL SCREW 3/32X56 L=4
14 |7034 [ x| 1 [heit SHUTTLE RACE COVER
15 (8068 [ % | 1 [Avsf=tkiEt S / RACE COVER SPRING
16 (8069 * [ % | 2 [AeSf=tkiEtalt SCREW 3/32X56 L=2.2
17 7039 x| x| 2 [AeSRE=ERL SCREW FOR 1/8X44 L=3.8
18 7008 * [ k| 1 | T OSCILLATING SHAFT
19 (7009 | x| 1 [FSA/8— SHUTTLE DRIVER
20 |8020-01 ¥ | x| 1 [F—/8—E>(3X20L) TAPER PIN (3 X 20)
2118015 x| x| 1 RYF O / SHAFT CRANK
22 (8016 [ *+| 1 [RYFIE SCREW 9/64X40 L=55
2318017 *[*| 1 RYFAEE SLIDE BLOCK COMPLETE
24 |8020-02 | % | 1 [F—/3—FE>(3X16L) TAPER PIN (3 X 16)
25 [7007C | % | 1 [=ZEXI527-HSE) O / ROCK SHAFT CRANK COMPLETE
26 /8013 * [ | 1 [ES1E SCREW FOR 8134
27 120171 * [ x| 1 (T4 RUBBER CAP
28 |7011 x| x| 1 [BgYUsE FEED ROCK SHAFT
29 |7012 x| x| 1 [EYLE FEED BASE
30 |7038 | ok [ 1 [EE FEED ROCK SHAFT CRANK
31 /8060 * | ok [ 1 [EEELIE UM SCREW (SMALL) 9/64X40 L=8
32 (8059 * | k[ 1 [EFHIECK) SCREW (LARGE) 15/64X28 L=10
33 /8091 | x| 1 [FEYEHS— FEED ROCK SHAFT COLLAR
34 18097 * | x| 2 [FEYEAHS—IE SCREW 15/64X28 L=5




NIV —F BEA
BELT GUARD BODY, WORK PLATE BODY




ST, B A
BELT GUARD BODY, WORK PLATE BODY

No. |BRm&ES | _ | @ (B3 i DESCRIPTION
| |
PARTS NO| W | W [QTY
1 |7068C x [ %] 1 [RJLMAH—FER) BELT GUARD BODY COMPLETE
2 (7068 * [ | 1 [RJLMH—FK BELT GUARD BODY
3 10561 | x| 1 [RJLH—F1ERL SCREW 11/64X32 L=6.5
4 (15081 * [ *| 3 [RJLMT—KIEKRRAL BELT GUARD WOOD SCREW
BEA AT avik—y >
WORK PLATE BODY < Optional Equipment >
5 (8136C x| x| 1 |BEAGD) WORK PLATE BODY COMPLETE
6 (8136 [ | 1 [BEA WORK PLATE BODY
7 (8138 | x| 1 [BEALTE WORK PLATE BASE
8 [6031-02 [ | 2 [BEAL N / PLATE SCREW 11/64X40 L=8.3
9 (8139 x| 1 |PEFALTEL WORK PLATE WING SCREW 5/16X18UNC L=38
10 (8137 [ x| 1 |BEAAK WORK PLATE SLIDE PLATE
11 |6034 [ *| 1 [AREER SLIDE PLATE SPRING
12 (6035 [ *| 2 [AREE4LE SCREW 3/32X56 L=2
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ACCESSORIES




18 mBEfR

ACCESSORIES

No. |MBm&ES | | @ |[EZK i DESCRIPTION

| |
PARTS NO Lt | L QTY

1 18124 [ x| 1 |[Ez—ILAN—(K) VINYL COVER (LARGE)

2 8132-A * | x| 1 |EERFruofT ACCESSORYS PACK

3 [N0319 * [ | 3 |# DBX 1 #19 NEEDLE DB X 1 #19

4 18123 * | x [ 1 iR(EOMNE) OIL WITH OILER (SMALL)

5 [25649C * [ | 1 |[FoA4/1\—4540 SCREW DRIVER COMPLETE
6 (19457 - *] 1 |RALVF (2.5mm) WRENCH (2.5mm)

7 18096 | *%| 6 |/REV BOBBIN

8 8126 x| x| 4 |AR{EKIEGEE) SCREW W / NUT & WASHER
9 [8126-01 * [ % | 4 |FRIKLEARILE SCREW 1/4 L=65

10 [8126-02 * [ | 4 |KEKILEFYE NUT 1/4

11 |8126-03 ¥ | x| 4 | RAEKLETYSv— WASHER

12 (8119 x| x| 1 |RYE LIFTING LEVER CONN. ROD
13 [8101-M * [ x| 1 |B—>—#\2 ()4~ ¢ 28 ROLLER PRESSURE FOOT COMP. (¢ 28)
14 (8102 * | x| 1 |RILE ARM SPOOL PIN

15 (8129 [ *| 1 |REIFEYE KNEE LIFTER COMPLETE
16 [8130 x| *| 4 |BREFEYFERRBL WOOD SCREW (4.5 X 2.5)

17 |7046 | x| 1 |%ER CLOTH EDGE GUIDE

18 [7047 * [+ | 1 |EHL SCREW FOR 7046

19 /18128 | x| 1 % OIL PAN

20 |7048 [ *| 1 |RBEFtEyk BOBBIN WINDER

21 |35254 * [+ | 1 |RiItvk THREAD UNWINDER COMP.
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